LABOR: 5F=-1

Involce
Page 2of§

AdOD ¥3IWOLisns

Printed: 1272021 1:58 pm
RO: Co4104 Unlt: DJ120786

02
Emp Date Tima In Tims Out

Subtotal Labor: 48.50

COMNCERN:

[ Problem 70 |— eI :

VERIFY CONDITION OF LOWER TURBO AND REPLACE AS NEEDED, TOP
OFF OIL LEVEL AS NEEDED.

CORRECTION: PULLED TRUCK IN AND REMOVED RIGHT INNER FENDERS. FOUND

LABOR: 510
LABOR: 510

PARTS:

CLAMPS BROKEN ON BOTH TURBOS AND COMPRESSOR HOUSINGS
SHIFTING. DRAINED COOLANT AND REMOVED AIR TUBING AND
INTERSTAGE COOLER FOR ACCESS TO TURBOS. REMOVED TURBO

COMPRESSOR HOLSINGS AND INSPECTED. FOUND COMPRESSOR WHEEL HAVING MADE CONTACT
AND STARTING TO SHOW DAMAGE. REMOVED EXHAUST FROM TURBOS AND REMOVED TURBO
ASSEMBLY FROM ENGINE. FOUND EXHAUST MANIFOLD AND EGR TUBES LEAKING AND ADVISED
CUSTOMER. REMOVED PASSENGER SEAT AND DOGHOUSE FOR AGCESS, REMOVED EXHAUST
MANIFOLD AND EGR HOT TUBES. CLEANED PARTS. ATTEMPTED TO EXTRAGT BROKEN BOLTS
FROM EXHAUST MANIFOLD AND FOUND ONE HOLE DAMAGE AND UNABLE TO REPAIR. ADVISED
CUSTOMER AND GOT OIf FOR PARTS. ASSEMBLED NEW MANIFOLD AND INSTALLED AND
SECURED. INSTALLED AND SECURED EGR HOT TUBES. INSTALLED NEW TURBOS AND
SECURED. INSTALLED EXHAUST TO TURBOS. iNSTALLED NEW JET PLATE AND CRANKCASE
BREATHER. INSTALLED AIR TUBING AND INTERSTAGE COOLER TO TURBOS. INSTALLED AND
ROUTED UPDATED TURBO OIL SUPPLY LINE. INSTALLED NEW EXHALST BACK PRESSURE
CONTROL LINE, REPAIRED DAMAGED INSERTS FOR DOGHOUSE AND INSTALLED DOGHOUSE,
REFILLED RADIATOR AND TOPPED OFF. INSTALLED FENDERS AND PRIMED ENGINE, TOPPED
OFF OIL LEVEL AND RAN TRUCK. TEST DROVE TRUCK AND FOUND OK. PUT INTO A REGEN

AND FOUND SMOKE COMING FROM EXHAUST BELLOWS, ADVISED CUSTOMER AND REMOVED
RIGHT INNER FENDER AND REMOVED AND REPLACED BROKEN EXHAUST BELLOWS. RETESTED
AND FOUND OK NOW.

02

Emp Dale Tim& In Time Cui

List Unit TIC Ext Price

1|m Enr\lmnm N e ==

TREBOCHGR, KIT, REMAN TURBO LOW
1.00 5011058R82 (CORE CHARGE)
1.00 3018387C83

TUBE, ASSY TURBO Ol SUPPLY
1,00 2512772002

TREOCHGR,KIT, TURBO SUPPLY LIN



et
8888

A B sk RSak RN GSes R RS

832 32 88 3 8 28 83 B 88 238888

[ R T Y

8 8 B

5l ng ol nllim o P
888 2888288

-l
88 8

Involce
Page 3 of 6

Printsd 12772021 1:58 pmi
RO: Co4184 Unit: DJ120786

708602201 CLAMP, V-BAND HRILF TURBO
1820807C2 RING

J018016C2 GASKET, HC INJ

J006707CA

BOLT HEX FLANGE M8 X 45 B18§
AG67RBECT CLAMRP

3846302C1 GASKET 4" EXH PIPE FLANGE
1818717C1 RING O INT MNFLD
08112220023 NUT, 7176

62802010277 STUD M10X45-8D HWF
2512186002

MANIFOLD KT, REAR EXHAUST MAN|
3008571C1  GASKET ENGINE BRAKE
FLTECA00TST

CLAMP,GENERAL PURPOSE DESIGN V
BO11054R02

TRBOCHGR,KIT, REMAN TURBO HI P
%WHRH (CORE CHARGE)

TUBE, ASSY THERMAL MGT VALVE
MMMO7488 3" ROLOC DISC

08012860274

E!QLT HEX, 'E'DLT MEX12-6.8-C3l
081501304

I||.'l.ﬁl'.SHEH M 4-200HV-MAN183-B1
S008477C2

SLEEVE SPACER 81D X 18 0D X 1
3007423062 MANIFOLDKIT, FEY RINGS
2512880C81

KIT BRTH,KIT, BREATHER JET PLA
2512680C81 (CORE CHARGE)
2512067CH

KT BRHSG,KIT, BREATHER HOUSING
2512087C51 (CORE CHARGE)
1817812C1 BOLY

1847857C1 BOLT

3008707CA
BOLT HEX FLANGE M8 X 45 B18

3008477C2

BLEEVE,SPACER OIDX18 0D X1
2512877CH1

GASKET,HIT, EXHAUST MANIFOLD B
Ap186B1C1  MANIFOLD, EXHAUST REAR
3018582C1 MANIFOLD, EXH MIDDLE
a018583C1 MANIFOLD, EXHAUBT FRONT
1817856C1 BOLT

3005604C1 BOLT HEX FLANGE M10 X 65
300583301

FITTING M10 X M12 24DEG FLARE
GY51020 CLAMP

GY51006 CLAMP

95212 6/1EX1-1/2 FORMWSHR

388549401

BOLT M6 HMM LONG HEX HEAD WI
3510918C1  INSERT

BO11084R82 (CORE CREDIT)

AdOD BIWOLSAS



Invoice
Pagedof 5

Prinisd: 12702021 158 pm

AdOD HIWOLSND

R; CH4194 Unit: DJ120788
1.00 386207TC1 PIPE TURBO
2.00 38463092C1 GASKET 4" EXH PIPE FLANGE
3.00 92008 1MXANCBOLT
.00 B5108 1/MFSAE
3.00 95350 1MMLWSHR
3.00 4100 1MNCNUTGRDB
8.00 DELVAG
16W40 DELVAC 8
2.00 Z3H550041810G ANTIFREEZE
1.00- 6011058R9%2 (CORE CREDIM
1.00- 25120870
1.00- 25126800891
OTHER; FREIGHT
Sublolal Labor;
Subtotal Parts:
Bubtotal Othar:
T Customer
CONCERN:
CORRECTION:
LABOR: 510 1]
Emp Date JTima In Time: Oui
EUBL_ET; Bitdl 4 aTs Lh't u“u Tr.ﬁ Eﬂ . Pﬂﬂ“
488,12
Subtotal Sublat:
Problem #07 KGN
CONCERN: REINSTALL DRIVELINE REMOVED FOR TOWING.
CORRECTION: REINSTALLED DRIVELINE THAT WAS REMOVED FOR TOWING.
LABOR: 510 02
LABOR: 510
TECH NUMBER 005
TECH NUMEBER 008
Emp [Jatg Tme |n Jima Qui
Subtotal Labor:
Total Labor:
Total Parts:

Total Sublet:



Involce
Page 5of 5

AdOD ¥IWOLSHY

Frintec; 12772021 1:58 pm
RO: COH4184 Unit: DJ120768

Total Other:

REPAIR ORDER SUBTOTAL

TOTAL MISC. SHOP SUPPLIES
*SALES TAX

REPAIR ORDER TOTAL 13,669.08
CHARGED TO YOUR ACCOUNT - THANK YOU



